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FACE PLATE, ARM COVER, BASE
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EiR. £, R—Z
FACE PLATE, ARM COVER, BASE

No. HEES g o {8 %4 -

NES ELE DESCRIPTION

PARTS NO.[@|@| QTY

1 34702 *[*x| 1 |ER FACE PLATE
2 8093 * | * 1 @&k SCREW 9/64X40
3 19098 * | * 1 |EHRECE) SCREW 9/64X40
4 10551 *| x| 1 | XEHR OIL GUARD
5 3052 £+ 1 | RKFEHERL SCREW 9/64X40 L=4.5
6 17602 *|*| 1 |k ARM TOP COVER
7 15061 kx| 1 [#RHERE Y OIL REGULATOR PIN
8 17110 * | * 1 |EKFEHN— T/T LEVER COVER
9 6031-02 [ *|*| 1 |EKFEHNA—L SCREW 11/64X40 L=9
10 15057 ¥+ 1 |[#RHEEERTAYIL OIL REGULATOR DIAL
11 8009 k| 1 |[$EEERA 1VILE SCREW 15/64X28 L=75
12 15058 w1 |[HEIHERTE : OIL REGULATOR SHAFT
13 15059 ®| x| 1 |EEEMARTYLYS SPRING FOR 15058
14 11007 *| x| 1 hEREER OIL LEVEL INDICATOR
15 11006 x| x| 1 | EiR&KE TOP ARM THREAD GUIDE
16 13076-02 | x| x| 1 |L#HKiE+vk NUT (SILVER)
17 15007 ¥|*| 7 |k SCRELW 9/64X40 L=10
18 15038 ¥ x| 1 |EHRILIE ARM TOP COVER RUBBER
19 15004 o 1 | ER—biux sy ARM TOP COVER GASKET
20 15086 (| 1 |HEEETHR/ AR OIL VIBRATOR
21 15007 | x| 1 |HFAETHR/ AFRIE SCRELW 9/64X40 L=10
29 11142 (x| 1 [HABRARDIYr— WASHER
23 11004 x| x| 1 |ihFAEHRSEY OIL VIBRATOR WEIGHT
24 10597 * | * 1 [iHEREIRSHYIE SCREW 1/8X40 L=3.3
25 17861 x| 1 |##mh/— COVER PLATE
26 37209 *[*| 2 |fEERAH/AA—IE SCREW M5X0.8 L=12
30 17800 ® x| 1 |SH— CYLINDER
31 17647 x| 1 |R—=ZX MACHINE BASE
32 17037 x| x| 1 |im% (fHES) OIL PAN
33 13004 x| 1 |F HER) BED HINGE
34 37100 ¥+ 6 |[#RFEL (HESR) SCREW 6X1 L=10
35 13006 * | * 1 |8 (ME®R) BED CLAMP
36 19403 * x| 1 |81 (MER) HINGE SCREW 1/4X28
37 13388-A | * | * 1 AR IL(M6x1) (MRS BED CLAMP SCREW M6
38 13008 *| x| 1 |BERNLLITVIr— (HER) WASHER
39 30046 *[*| 1 |[7—RELE SCREW 4X0.7 L=4
40 13096 *| | 4 |/l (MEM) SCREW 5/16X18 L=75
40 13096-N [*|*| 4 |I/MalCHvk (HES) NUT 5/16X18
40 13096-W | *|*| 4 [I/pRLTvivr— (HESR) WASHER
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PULLEY, ARM SHAFT, THREAD TAKE-UP LEVER
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PULLEY, ARM SHAFT, THREAD TAKE-UP LEVER

No.

MamES

B

o~
B - DESCRIPTION
PARTS NO. é,.é g QTY

1 17010C | * | * 1 |R#HGHS) M T/TAKE-UP LEVER COMP.
1-1 17010 *| x| 1 |XFE THREAD TAKE-UP LEVER
1-2 | 15013 * x| 1 |EKEEY T/T/LEVER HINGED STUD
1-3 | 10523 k(x| 1 |gHEITIEL N/BAR CONN. CRANK STUD
1-4 10529 * | * 1 |KFRE T/T/LEVER DRIVING STUD
1-5 | 10528 x (x| 1 |$HEHSSY NEEDLE BAR GONN. CRANK
2 11042 x| % 1 | KEE i 6X6 OIL WICK 6X6 L=80

3 25179 ¥[*| 1 | KFEEVIE SCREW 17/64X32 L=9

4 10728 % 1 |KFEAEHN 6X6 OIL WICK 6X6 L=20

5 19414 x| x| 1 |9509F—3vhl CRANK MOTION CAM

6 19415 x| * 1 |Hilik (A) SCREW 1/4X28

7 19416 ¥ % 1 |HALIE(B) SCREW 1/4X28 L=14

8 19417 k(% 1 |#HESSUIEV L (A) SCREW 1/4X28 L=6.5

9 19418 x| x| 1 |($EIZUELE (B) SCREW 1/4X28 L=4.5

10 10726 ¥ x| 1 ([EEITUIE L 6X6 OIL WICK 6X6 L=30

11 15038 * x| 1 |EEITUIEHR FACE PLATE RUBBER

12 19504 *| x| 1 | LEEhhie SCREW PLUG

13 15033 * x| 1 | E#EhdHS 12X12 OIL WICK 12X12 L=80

14 17132 ¥ *| 1 | E#h ARM SHAFT

15 10563 * | * 1 | EEHRIAZIL Ty v— WASHER

16 18006 *| % 1 | E#ERETAZIL A/SHAFT BUSHING(FRONT)
18 10725 *|*| 2 |LEERIAZILIIILE OIL FELT

19 18008 *|*| 1 | k&AL A/SHAFT BUSHING(MIDLE)
20 25170 x| 1 | E#EAPRIAZILIE SCREW 17/64X32 L=20

21 10725 ¥ x| 1 | EBPRARILTIILE OIL FELT

22 19506 -|*| 1 |E#EHS— ARM SHAFT COLLAR

23 23637 -|*| 2 |EEAHS—IE SCREW 1/4X28 L=75

24 25170 * x| 1 | E#EAS)LIE SCREW 17/64X32 L=20

25 13081 ¥ x| 1 |E8EAZILTIILL OIL FELT

26 19505 ®[*| 1 [F—=U—HLRL ARM SHAFT SCREW

27 17015C | *|[*| 1 |F¥v—h/—(Lk) # GEAR COVER(UPPER) COMP
27-1| 17015 * | * 1 |1 Fv—h/A—(b) GEAR COVER (UPPER)
27-2| 17016 * | * 2 |Fv—Hhni—(b)it SCREW 9/64X40 L=10

28 17017C | *|*| 1 |E#h¥vy— #8 A/SHAFT GEAR W/SCREWS
28-1| 17017 *| x| 1 | E#EFv— ARM SHAFT GEAR(SPIRAL)
28-2| 17018A | *| * 1 | E#Fvr—ik(A) SCREW 1/4X40 L=8
28-3 | 17019A | *|=* 1 | E#Fv—ik(B) SCREW 1/4X40 L=7

29 17013 o 1 | EEhEARL A/SHAFT BUSHING (REAR)
30 18470 *|x| 1 |[F—1— MACHINE PULLEY

31 10576 *|%x| 1 |[F—U—ikA) SCREW 15/64X28 L=21

32 10579 ¥*| 1 |F—1J—Ik(B) SCREW 15/64X28 L=20

33 11012 x| x| 1 [JHEREHE 6X6 OIL WICK 6X6 L=120

34 15034 *| x| 1 [HEAERH/ 1T 3X5 VINYL PIPE 3X5 L=20
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NEEDLE BAR ROCKING MECHANISM




SHERE B
NEEDLE BAR ROCKING MECHANISM

bed =] = o § :
e il L 2% DESCRIPTION

PARTS NO. (@ |@| QTY
1 17611 *|x| 1 |#HELXE N/BAR ROCK FRAME
2 34712 * | * 1 |#HELXEE PIN FOR ROCK FRAME
3 10726 ¥ x| 1 [#HEXBEVEDS  4X4 OIL WICK 4X4 L=30
4 25179 ¥ k| 1 [#HELEEVIE SCREW 17/64X32 L=9
5 15031 ¥+ 1 [#HELEHES 6X6 OILING WICK 6X6 L=300
6 34721 ¥ x| 1 |[fRhibiR PRESSER BAR GUIDE
7 8100 #| x| 2 ([RhibtRibsRl SCREW 9/64X40 L=6.5
8 34723 *| x| 1 (45— ROCK FRAME P/BRACKER
9 27174 x|*| 2 |[45—)LLik |SCREW 4X0.7 L=10
10 30078 ®(*| 2 [fH5—)LIETviy— WASHER
11 16703 ¥ x| 1 |88 NEEDLE BAR
12 15089 (k]| 1 |EHEESRE N/BAR THREAD GUIDE
13 B140553 |*|*| 1 |tk SCREW 1/8X40 L=45
14 NO116 o E; 1 |# DPX17 (#16) NEEDLE DPX17 (#16)
14 NO118 ¥ - 1 |& DPX17 (3#18) NEEDLE DPX17 (#18)
15 19426 ¥ * 1 |SHERE NEEDLE BAR CONN.STUD
16 13365 ¥ *| 1 |[#EFEEHEOHL PINCH SCREW 4X0.7 L=9
17 10726 * x| 1 [$HEAEHS OIL WICK 6X6 L=30
18 17615 ¥ x| 1 | EEUsE UPPER FEED SHAFT ASSEMBLY
19 11876 *|x| 1 |EZEUFEE L SLIDE BLOCK STUD SCREW
20 11877 *|*x| 1 |EEYEAE SLIDE BLOCK
21 11876C | *|=| 1 |E#EYFEE> 4Rl A SLIDE BLOCK COMPLETE
22 10581 #| x| 1 | EEYFEEHRCIE SCREW 7/32X32 L=7
23 17801 *| x| 1 |EE FEED ROCK SHAFT CRANK
24 19408 ¥+ 1 |[EEHORL PINCH SCREW 1/4X28 L=175
25 17802 ¥+ 1 pEFBOvFRLRL SCREW 17/64%32 L=10.5
26 17633 x| x| 1 [EHfOvE CONNECTING ROD
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HZER
PRESSER FOOT MECHANISM

No. | BIm&ES ||| EH o ;

> B DESCRIPTION
PARTS NO.|@|@| QTY

1 17605 ¥ 1 [BAgEERC THUMB SCREW 1/2X28

/, 17604 x| 1 |[BERl+uk NUT 1/2X28

3 17606 ¥ x| 1 |[WAEREEGRC P/BAR REGULATING SCREW

3-1 | 17803 k|1 [FRASFEHRCT v NUT 3/16X32

4 17804 *(x| 1 |WAEATYHEL SPRING PIN

5 13563 * | * 1 |3z4E PRESSER BAR

6 18648 *| x| 1 |HWAEXT)H PRESSER BAR SPRING

7 17805 ¥ x| 1 |[BRBEITYLG 0N SPRING

8 17609 *[*x| 1 [BAETA2L BUSHING

9 25163 *| k[ 1 [EZETAR)LIE SET SCREW 17/64X32 L=11

10 18479 *[*| 1 [WEERE P/BAR LIFTING BRACKET

11 19518 *[ | 1 |[RAFERREHDHHC PINCH SCREW 11/64X40 L=14

12 10546-A | *|*| 1 [WZERETHR TENSION RELEASE SLIDE

13 10547 *| % 1 [BRAFBETHRIEIR TENSION RELEASE SPRING

14 18478 ®[*| 1 [WIEER POSITION GUIDE BRACKET

15 35999 * | % 1 |HAEEAL SCREW M6X1 L=6

16 34828 * | % 1 [KOFERE 4L SCREW

17 34717 * | * 1 KOFERAS— BELL CRANK STUD COLLAR

18 34719 *[%| 1. [{OFEEAR B/C STUD GUIDE PLATE

19 34720 *|x| 2 |[<OFEARRIE SCREW 6MX1 L=12

20 34718 * x| 1 |KOFENE B/C STUD GUIDE BLOCK

21 30601 x|x| 2 [KOFFEANEIL SCREW M5X0.8 L=10

22 36729 x| x| 1 |ERNE P/BAR POSITION GUIDE

23 15568 *| x| 1 |ZEARHEL SET SCREW M6X1 L=8

24 10548-A | *| x| 1 [HAEREEALS BRACKET GUIDE BLOCK

25 19408 | x1 1 |RAHEERLLEELERC SCREW 1/4X28 L=17.5

26 15111 *[*| 1 |FTE> 25mm L=8 STRAIGHT PIN (2.5 X 8)

27 10659 x|+ 1 [HRRZEFLA— P/BAR LIFTING LEVER

28 19405 *[*%| 1 |LA—E2fl LIFTING LEVER SCREW 3/16X32

29 17806 -|*| 1 |#¥z L/PRESSER FOOT

29 10796-S |*|-| 1 |98 Z (ZIENFEY) LIFTING PRESSER FOOT

30 18484 *[*%| 1 [SRZLEG—FAR FINGER GUARD SET SCREW 9/64X40 L=11.0

31 10677 * | % 1 | ALET v v— WASHER

32 19470 *|*| 1 | ZqoH—H—F FINGER GUARD

33 18483 * | * 1 [4RzE SCREW 9/64X40 L=9.0

34 13056-A | *|x| 1 [B FOOT LIFTING LEVER

35 25605 *(*x| 1 |81k HINGE SCREW 1/4X28 L=6.9

36 11387 x|+ 1 |Bda LIFTING LEVER SPRING

37 17807 x| x| 1 |B= LIFTING LEVER STOP

38 1773 *|*| 1 |B=2hC SCREW 15/64X28 L=30

39 50409 ¥ x| 2 |B%Fuk NUT 15/64X28
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UPPER SHAFT MECHANISM
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EEYRER
UPPER SHAFT MECHANISM

No. | HamES |3 B ne DESCRIPTION
PARTS NO.|@|@| QTY

1 17808 *[*%| 1 |hIRZETFTHA LIFTING ECCENTRIC BODY
2 19508 *| x| 2 (X ETFALLE SCREW 1/4X40 L=55

4 10772C¢ | *|*| 1 |Lb#EfEovr 48 L/E/CONECTION W/BEARIG
4-1 10772 *[ x| 1 | EEHFOVE L/ECCENTRIC CONNECTION
4-2 10773 * | % 1 | =—FILR7Yy NEEDLE BEARING

5 10776 x| x| 1 | bEfEOvREES vk WING NUT

6 10774 * | * 1 | EEHEOVENAT ECCENTRIC CONN. COLLAR
7 19419 x| % 1 | ETHLEESILT L/E/CONNECTING CRANK
8 19420 * | * 1 | ETFHLEESTILIHERL PINCH SCREW 1/4X28 L=16
9 10775 * | * 1 | EEFOVFERL ECCENTRIC CONN. SCREW
10 12136 ¥ | 1 | EEFEOVRFERLT Y 4—  |WASHER

11 19425 *[ x| 1 |iEEh LIFTING ROCK SHAFT

12 10514 *| | 2 |HEEHASIL L/ROCK SHAFT BUSHING
13 19516 *[*| 1 |[fEEE QLT NUT

14 16709 ¥ % 1 |[H#E#EE R SCREW

15 10728 *[*| 1 |HEEERUmE OIL WICK FOR STUD 6X6 L=20
16 10558C | * | * 1 [KOF+Evk 354 LIFTING ROCK SHAFT CMP
16-1| 10557 * | * 1 |[KDOFEFE(K) L/BELL CRANK LINK
16.-2| 10558 * | * 1 Koz LIFTING BELL CRANK

16-3| 10556 ¥ x| 1 |[KOFEEEHUN PRESSER BAR CONN. LINK
17 17610 * | * 1 |PRzE V/PRESSER FOOT BAR

18 34722 ] 1 |IRhIEAE P/BAR SLIDE BLOCK

19 15060 ¥ 1 |PIRZERELAL SCREW 5/16X24 L=16

20 10553-A | * | % 1 |RBZRT) 5 V/PRESER BAR EXTENSION
21 17042 *[*%| 1 |hiExXXTYy V/PRESSER BAR SPRING
22 17862 x| ® 1 |BIBIZETHS— L/ECCENTRIC COLLAR

23 | 23637 [+ 2 (B ETFTHS—1E SCREW 1/4X28 L=1.5

24 19411-8 | *|=| 1 |[PIRZ (ZIEPE) VIBRATING PRESSER.FOOT
24 17809 - | * 1 [hiEx V/PRESSER FOOT

25 17104 *| - 1 | &ERC PINCH SCREW 11/64X40 L=6
25 10662 xR HRC PINCH SCREW 5/32X40 L=6.5
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HOOK, HOOK DRIVING SHAFT, ARM SHAFT(UPRIGTH)
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INE, TEA. ILE

HOOK, HOOK DRIVING SHAFT, ARM SHAFT(UPRIGHT)

] =] o E .
Noi | HiikdES Y= e % DESGRIPTION
PARTS NO.[@|@| ary

1 17026 *|*| 2 (SLEARILTIILE OIL FELT

2 25163 x| 1 |IZEAEAZNLLE SET SCREW 17/64X32 L=11
1 25170 ¥ x| 2 [SEATARILIE/TEEA%ILIE |SET SCREW 17/64X32 L=20
4 17026 x[x| 1 | TFEEAZILTIILE OIL FELT

5 17031 *| x| 1 | TEh>— H/DRIVING SHAFT COLLAR
6 7018 ¥ x| 2 |Té#hS—ib SCREW  11/64X40 L=2.3
7 17009 *x| 1 |RyRghI— BED REAR COVER

8 8100 x| 2 |[RyFghsi—1k SCREW 9/64X40 L=6.5

9 17033 *[x| 1 |HhE HOOK & BOBIN CASE BASE
9-1 17036 * | * 2 |hELE HOOK SET SCREW

10 17033C | *| x| 1 [HFEGKRELTY—Z4H # ROTATING HOOK COMPLETE
11 17034 x x| 1 |AREVHE—ZX . BOBBIN CASE COMPLETE
12 17810 x[%| 1 |FREAFTIILIH) BOBBIN

13 17021C | *|*| 1 |ff#¥v—(L) # GEAR (UPPER) W/SCREWS
13-1| 17021 *|*| 1 |dZEFVv—(L) ARM SHAFT GEAR (UPPER)
13-2 | 17022 *|%| 2 |[EFv—(L)IE SCREW 1/4X40 L=5

14 19554 *|*%| 1 [irEhEA%)L A/SHAFT BUSHING(UPPER)
15 17020 *|*| 1 |3cEH ARM SHAFT (UPRIGHT)

16 19553 *|*| 1 |IIETAINL A/SHAFT BUSHING(LOWER)
17 17023C | *|*| 1 |[Z#@WHFVY—(TF) & GEAR (LOWER) W/SCREWS
17-1| 17023 ¥k 1 |AEEVYT) ARM SHAFT GEAR (LOWER)
17-2 | 17022 x| 2 |SgEFV—(TFL SCREW 1/4X40 L=5

18 17028C | *|*| 1 |F#¥v— 44 H/SHAFT GEAR W/SCREWS
18-1| 17028 *| x| 1 | F#¥y— H/DRIVING SHAFT GEAR
18-2 | 17022 *| x| 2 |F#¥vr—it SCREW 1/4X40 L=5

19 17029 (x| 1 | TFEEARIL H/SHAFT BUSHING (REAR)
20 17027 *[*| 1 | Tk HOOK DRIVING SHAFT .=
21 17811 | *| 1 [FEEiA%L H/SHAFT BUSHING(FRONT)
21 17812 *(=| 1 | TEETAZIL H/SHAFT BUSHING(FRONT)
23 30750 *| k| 1 |FHFEAVF CABLE BINDER

._1 2..,






